REAR WINCH RACK KIT

POGLARIS

ENCGINEERED PARTE
ACCEESEQRIEE & APRPPARIEEL

P/N 2884215
BEFORE YOU BEGIN

Read these instructions and check to be sure all parts and tools are accounted for. Please retain these
installation instructions for future reference and parts ordering information.

REQUIRED, SOLD SEPARATELY

This kit only contains parts for installation of the Rear Winch Rack Kit. Prior installation of one of the Pulse® Roof
Busbar, PN 2882904, is also required (sold separately).

KIT CONTENTS
This Kit includes:

REF | QTY | PART DESCRIPTION PART NUMBER INCLUDED IN
SERVICE KIT
1 1 Frame (includes parts 1.1-1.2) - -
1.1 1 - Panel, Main 1025215-458 -
1.2 10 23 /Szicrew, Torx® Washer Head, Self-Tapping-#8 X |- 2208202
2 1 Remote, Wired 4013466 2884580
8 Screw, Hex Flange - M8 X 1.25 X 20, 8.8 7519936 2208202
4 4 Spacer - 2208202

Instr 9929695 Rev 01 2019-05 Page 1 of 12



REF [ QTY | PART DESCRIPTION PART NUMBER INCLUDED IN
SERVICE KIT
5 4 Nut Plate 5256140 2208202
6 2 Nut, Hex, Locking - M5 X 0.8 7546601 2208353
7 4 Screw, Hex Flange - M6 X 1.0 X 20, 8.8 7518576 2208353
8 2 Nut, Hex, Locking - M6 X 1.0 7546703 2208353
9 1 Winch (includes part 9.1, plus harness and 2637722 2884580
contactor)
9.1 1 - Rope, UHMW 2208247 -
10 2 Screw, Hex Socket Cap-M5 X 0.8 X 16, 8.8 7516610 2208353
11 2 Screw, Hex Flange - M6 X 1.0 X 12, 8.8 7517704 2208353
12 1 Fairlead 5143217 2884580
13 1 Hook 2411836 2884580
14 2 Screw, Hex Socket Cap - M10 X 1.5X 25, 8.8 7517358 2208353
15 1 Cable, Bed Limiting (not shown) 7082580 -
1 Winch User Guide 9923644 2884580

TOOLS REQUIRED

« Safety Glasses » Screwdriver Set, Torx®

* Drill » Socket Set, Hex Bit, Metric

« Drill Bit: suitable for hole saw pilot » Socket Set, Metric

* Hole Saw: 1.25 inch (32 mm) » Torque Wrench

* Push Dart (Panel Clip) Tool * Wrench Set, Metric

IMPORTANT

Your Rear Winch Rack Kit is exclusively designed for your vehicle. Please read the installation instructions
thoroughly before beginning. Installation is easier if the vehicle is clean and free of debris. For your safety, and to
ensure a satisfactory installation, perform all installation steps correctly in the sequence shown.

Instr 9929695 Rev 01 2019-05

Page 2 of 12



HARNESS DETAIL
WINCH HARNESS ®:

REF | PART DESCRIPTION WIRE PIN QTY/ | CONNECTS TO
COLOR GENDER

9A Contactor - : Frame

9B Clip, Routing - } Frame ®

9C Socket, Wired Remote - } Frame

9D Clip, Edge } } Vehicle structure and frame (D

9E Terminal, Ring - 1/4 inch (6 mm) Red - Pulse® Roof Busbar, PN 2882904
(sold separately), post BAT +

9F Terminal, Ring - 1/4 inch (6 mm) Black - Pulse® Roof Busbar, PN 2882904
(sold separately), post BAT —

9G Grommet - - Roof structure

9H Connector, Key Ignition - - Pulse® Roof Busbar, PN 2882904

(sold separately)

Instr 9929695

Rev 01 2019-05

Page 3 of 12




